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HOMELITE CHAIN SAW MODEL 990 G

No.
Required

L
|
FIGU%QON PARTS AND HANDLE
r %)
s C
Index Part V @— Index Part
| No. No. Deﬁrip!i R red No. No. Description
= 1 A-57714  ADAPTER—afe, filte) ................ \' ..... 1 20  AS57716  SWITCH—toggle .
2 80035 SCREW—103 NN 2 Includes
3 57599-A ELEME i 1 21 55879 PEATE—llon-off . ctincimnminn:
4 A-57727 CAP: @ er 1 22 A-57724 HANDLE—throttle w/bushings ....................
i 5 A-57793 BRACK; 1 23 80573 SCREW—14-20 x ¥ hex hd. ..o,
=i 6 56280 GASKET—airdfilter Sase ......c...ccooorivmrvrrnnnrns 1 24 80560 SCREW—8-32 x % pan hd. ..ccccooorvverivarinnns
b i eaii0 ShE R L TR 2 25 ASEIUSIE COVER=GIP vroooeerorcreemseccsmesermsmssstons
i 8 56298 BUMPER—rubber .. 4 Includes
i 9 A57156  SHROUD—cylinder w/56298 bumpers ... 1 AA-55282 LOCKEhrottle: /i wrmmitonsormieettions
s 56400 DECAL— HEMOHIE ... 1 Includes
26 72970 SERING i o RN
56363-B DECAl—starting instructions .. 1 27 55045-A SPRING—throttle trigger
| 10 A-56521 NUT—mounting w/insert .. 1 28 A-56343 TRIGGER—throttle
r_.' L i I 5 :: :.55;:;: sl.::n & LEVER—ol!er. ...............................
- 12 56522 RING—snap ...... T L s e ; D—ground w/terminals, sleeve, boot ..
| 2= 13 80353 SCREW—set, cup point 2 e L s BAR
B A o PP AR : 32 A-56360 PLATE—h. bar mig..........c.o... %
o Sl a3 80671 SCREW—34-18 x 1Vs socket .....cc.cooevennes
56227 LEVER—oiler .......cccconiriinnas 1 34 55103 PLATE—spiked: BUMPEF iitcursssioiee
80625 SCREW—10-32 x Y3 pan hd. ..o 2 35 56628 WASHER—56-18 f1GE .oovvvvveoommmeesssessssmmsessens
56241 LEVER S 1 36 56281 CUSHION—handle Bar .........cccocvvvercenninns
56242 SCREW-——choke lever ..o 1 37  56282-A  CLAMP—handle bar .....coocoovevevorevvererereenen
80624 SCREW—10-32 x 1 pan hd. ..cooovereeerrrreenns 1 38 80676 SCREW—12-24 x 5 hex hd. .....ooccoeo......

Always furnish saw model and serial number when ordering parts.




— HOMELITE CHAIN SAW MODEL 990 G

21

BRSE FRNITES o

43 % & ) 2
XA -
FIG — Fw CTION SYSTEM 4
o — A S
r~ 4
1 A-56907 CAP = Fusl . .. ..iccuiiarsensasisie \ ..... 1 22 25304 WASHER — Rbre . i, s e 2 9
Includes 23 56279 GASKET — spacer ........ 1
2 56865 VALYE i 1 24 56075-1B SPACER — reed adapter 1
3 56335 G 1 25 55946 GASKET — reed adapter ... T
4 80573 5CR 4 26 55941 REED i e o
5 A-56328 %_ 1 27 80658 SCREW — 4-40 x %, pan hd. 8
6 AA-551 1 28 55942 PLATE — reed ... 4
7 55107 V ; 1 29 559322  ADAPTER — reed valve 1
8 55288-A SPRING — check valve 1 30 55553-1 GASKET — carburetor .. 1
9 25527 BALL — check, %; dia. 1 31 83009 WASHER =0 [ock o st ratanems 2
10 55109-A SEAT — check valve ....... 1 32 81013 UL —=S1200 hexmrae et o e e 2
11 55110 GASKET .....oooconnees 1 33 A-57806 CARBURETOR ASSEMBLY — Til. HL-119A .. 1
12 56262 SLEEVE — ﬂe‘xibla, e B NS 1 4 57938 RGPk b e e 3
:: rs' :::f’"‘ :I:fv?—_c::ck : : 35 80743 SCREW — 10-32 x 1% pan hd. .ccooccesin ‘
: et 36 55680 FUEL LINE . <t il onnin e 1
15 A-56330 CAP — chain oil 1
e 37 80605 SCREW — 6-32 x % pan hd. .ocvoreriennns 4 1
16 72280 CASKEY s i 1 38i.A:56650. . FITIING Soilet. : N
7 71762 SPRING — plunger A 39 56333 GASKET — outlet fIiNg ......ccovvvenerrsrssnnerons 1 “
18 A-74406 (| S T e et 1 40 55805 SLEEVE — flexible ................. 1 e |
Includes 41 A-56200 STRAINER — fuel, w/brass nail ............. 1 |
Includes a
19 74388 T T Ve pen e e S 1 42 74374 FILTER — felt .. . 1 |
20 71764 BUTTON — plunger ..o 1 43 56196 BUMPER: = FUBDOE s ssrreetiserpaslion dvedeics 2 4
21 80161 SCREW — 14-20 x 1% fil. hd. .cocoocrivicirinnne 2 44 57915 SPRINGE—fuel [ine .....ccoosruvismsmmnnns 1 -
Always furnish saw model and serial number when ordering parts. 3 } ;J




HOMELITE CHAIN SAW MODEL 990 G

@%3-5@ R PARTS

\ Index Part Description No.

I:I‘i..s :I:r.' Discipton No. No. Required
1 AA-73234-1 COVER—starter pulley ... .0 22 71597 SEAL—garlock .....ccovniiiciiniiiniiieiiinns 2
2 B0475 SCREW—6-32 x %0 23 71596 BEARING dl 2
3 83004 WASHER—Ilack, 76 . 24 71595 WICK—felt 1
4 55597-2 PULLEY—start 25 AA-73549 RATCHET .....icc.isiiiiminns 1
5 71588 SHIM—p ; Toreldes
BE 3090 ROPE {"g; 26 73525 WASHER—fOrmica ....ccccccocirmmrssesssns 1
G rasnt o E% 27 715708 RETAINER—bGl ..o 1
8 A-56081 rip RPN A0, T e, 28 30464 SCREW—5-40 x %‘ Aotihd 3

cludes 29 56896 CUP—sealing ......cocovcveunnn 1
V 30 A-57098 HUB—1OCREE ...ovsrensssssnsranremessesmsiinisins 1
80619 SCREW—10'32'x % flat hd. ...ccoeoorrcren 2 b s
05 R0 SCREWSRD 1E 2 % pan el oo s 31 72295-A SCREW—ratchet hub ........cocovnnee 1
BIREE A 0 e SHIELD oyl Bt SRR ATCONr 32 57065 PINE SRl conucesiisssaaontoiessssmissnsss 1
12 56873-A COVER—spark plug - )
13 A-56912 SHROUD—oir 33 71603 COVER-—sprln.g OAISIING e corscunmsuamanasssronensunn 1
AL 34 56497 SPRING—recoil 1
14 55681 A 1 35 A-56302 SC;iTrd:s BRACKET .. i vitiatains s Reunass 1
15 56298 BUMPER—rubber ..........cccoovniniiiinniinnnens 2
16 56913 PR G ek, et — LS 7 1 *A-56304 BRACKET & BUSHING ......ccocoviiriinimsinirisnns 1
17 80579 SCREW—10-32 x % pan hd. ..occccrcrir 5 S el SCREWSS LOE e g e, el
18 A.56899  BALL DRIVE : 37 80173 SCREW—1/4-20 x % flat hd. ...cccovrcrice 3
Includes index nos. 19 through 32 38 83074 WASHER— countersunk, lock ......ccccceec 3
19 71563-C PLATE—DBall drive .ovovvviisierseiesesssseresessens 1 39 55652 WASHER—Ihrust .....ccccoconiniicmmaninsnsnsnininnicnes 2
20 30355-1 BALL—steel 3 40 84055 WASHER—7; flat, aluminum ......cocniins 1
21 74221 RACE—inner s I 41 83019 WASHER—75 lock ...occvvicriniicininins 1
AA-T72306-1 RATCHET BEARING .......ccoooviinnnisininanines 1 42 81110 NUT—714-20 heX-Jam .......coveecuernisnniissnssnassonns 1
Includes 43 80576 SCREW—10-32 x % pan hd. (at bracket).... 1

YAssemble to screen with 85073 rivet.

Always furnish saw model and serial number when ordering parts



3 HOMELITE CHAIN SAW MODEL 990 G

e To "OFF-ON" switch
5 A\“

%&N SYSTEM

e o() o e Descripion i
1 56276 ROTOR — magneto ... ... 9€.0.e vl 18 55982 NUT — termingl ..ooooeieriiieieeesce s sinssanas 1
2 55980 CLAMP — dus e R \ 1 19 55983 WASHER — terminal ..........oocviiiiiiiinnins 1
3 55979 COVER — dust ..auf............. 0 Q ......... 1 20 57733 TAB — ground terminal PR
4 55978-2 GASKET él cover QW oiereniiie 1 21 57749 SCREW GROUP — point fastening ........ 1
5 80660 SCR 24 % T BIING: s 2 22 A-58165 SET OF POINTS — w/pivot pin %
; :;2;: :'f i ;“k N :1’ 23 55984 FELT = cam WDt st s 1
3 80508 SC 0 ij 2 24 57744 BOX — breaker, w/core .......cccoeevvvcrenenn 1
o 56250 o S gy 25 55986 COIL ([with terminal) .........ccorcvernrersnsosmsans 1

10 A55373 TERMINAL—"SPARKY" cover and spring .. 1 ;? :gi::’* ;‘é‘:i?:ij ::;'"9"&") e ;
1 A-57720 LEAD — ground w/terminals, sleeves & X Yia Pon b, ovcsririaine
28 A-57845 BACK PLATE i, ¥
cover e 1 Ihélidas
(also shown on fig. No. 2) 29 56134 SEAL — garlock. .o it s s 1
12 55235-A LEAD — high tension ..., 1 30 56255 BEARING — needle 1
13 56294-A SLEEYE — insulating .........cccoereeneivnnennrnrerans 1 31 56278 GASKET — back plate 1
14 71671 GROMMET ... 1 32 75078 KEY — rotor ....... et |
15 ‘ BREAKER BOX : 1 33 A-56272 GOVERNOR (complete) 1
Includes items #16 thru #25 34 58058 SPRING — governor ............ S
16 57750 SCREW GROUP — condenser fastening 1 35 80629 SCREW — 8-32 x % pan hd. ...ccccccvcnns 2
17 55987 COMNDENSER (with lead and terminal) .... 1 36 56246 ROD — governor (to throttle stop lever) .... 1
*Order individual parts
Always furnish saw model and serial number when ordering paris. 5




HOMELITE CHAIN SAW MODEL 990 G

Index Part

No. No. Desc

1 81101 NUT—1-20 Flgm lock .......ccomieee Tcivirisne

2 73254-A  SPACER—sPro

3 73253 FLANGE:

4 73860-1 SPRO!

73252-1 SPR

5 73215.A m

6 73771

7 56593 VA g

B A-56578 (o HUAE |3 1ot Ry At s e R s

9 3173341 ADAPTER—SIGIGht ..ovcmmssssremsrarmiassronpsnersss
10 A-56580 CAP=oilifller s e i it

Includes
1n 56607 GASKET—filler cap ......cccoviininiiininininnns
12 56219-S BEARING—ball (doubie row) ...... 5
13 28922 RISt B s it i bians e LN T dee s i
14 A-56586-A DRIVEN GEAR—
71 tooth (2.84:1 std. ratio) .......ccoceiiinnene
A-56588-A DRIVEN GEAR—
75 tooth (3.57:1 opt. ratio} ......ccoviviiinnns

15 A-56606 LINE—<crankcase vent .. A,
16 56585 SHAFT—sprockel ..........cccoovviiiininninnininieses
17 80659 SCREW—12-28 x ' flat hd. Allen ............
18 57768-A NUT—idler gear .........cccconisinnnnnnnnesssennees
19 57769 SRRl e i R s
20 72328-5 BEARING—Dball .......ciccciiiioniisiiansiienmaneasianee

Index Part Ne.
No. No. Description Required
21 B0583 SCREW—10-32 x 3 pan hd. ... 11
22 A-56699 COVYER-drive cose ........cocoiivinmisinmmummsanisin 1

Includes
23 55100 "O" RING ...oocvnnne " 1
24 55099-1 WINDOW—inspection ..........cccciviienens 1
25 55098 PLATE—Window .......ccovcovvrriimmniinnesniensnens 1
26 80548 SCREW—binder hd. (self tap) 3
27 56576 GASKET—gear case COVEr ... 1
28 81116 MUT—35-24 flex lock .....oooociiinniniiiiiniinns 1
29 55036 WASHER—clutch retaining ... 1
30 58023 COYER—clulch; i vianiin o i)
31 55123-C SPRING—clutch ... 2
32 58027 SPIDER—cluteh  ocviviiminoniiimmsmsines: 1
33 A-58028 SHOE—clubch oo vsusnsmapans
34 55225-1A CEY =Gl YER 1 2. vue s esn s sny resosiiisnpa e sk varaanma o N
35 56132 WASHER—thrust .......oocovvnniiiininicncnniscsans 2
36 A-58031 DRIVE GEAR & DRUM—

o 284V ratio o s i s senaa) )

A-58030 DRIVE GEAR & DRUM—

opl (35T vatia)l s s 1
37 56603 BEARING—bronze ... ] |
38 57770-A PIVOT STUD—idler gear ... 1

Always furnish saw model and serial number when ordering parts.



HOMELITE CHAIN SAW MODEL 990 G

SEE CATALOGUE
NO. 23650

Index Part
No. No.
1 56795 DAMPER—heat ....
2 BO677 SCREW—%~ O
3 80825 SCREW—3]0-3 %s hex e
4 57369 CAP—@ .
5 A-57598 EL muffler ... Q. i
] 80751 ex hd.
7 56794 i @
8 snosv @ S A
9 57349 STUD—muffle
10 A-56914-A SHIELD—sawdust/cylinder ...
Includes
56916 STRIPPING (cemented to shield) ............
11 25412 NUT—H5-24 heX ...ccoooovverreierirreeraeinsnensons
12 83042 WASHER—Hs lock .ooooiviiiiiiiiciiiciiicnis
13 A-58306 Y D R e i e e U
Includes
58168 BT | L e Ut S o o e
14 25038 GASKET (included with spark plug) ...........
15 72858-25 SPARK PLUG (Champion HO-3) ........cco.o.....
16 56875-A GASKET—cylinder ........cccooeievinvniiinrininiiainins
17 A-57846-A CRANKCASE (service)
Includes
18 56256 SEAL—Garlacks ..o i rsses s stsesiizins
19 72787 STUD—eylinder ........ccccoovvminviiiieiirennn
20 41738 PIN—spirol, guide bar bolt ..................
21 57175 BOLT—guide bar ...,

— R R i B e e By N

= by

Always furnish saw model and serial number when ordering parts.

Index Part No.
No. No Description Required
57588 YENT PLUG (not shown) .......cccieiiivininn 1
22 56258 GASKET—crankcaose sealing ..., 1
23 56259 RING—S50GP ....ccooveereirrreerrannersnnsaesasasraessnns 1
24 56261-S BEARING—Man i b e 1
25 83061 WASHER—Iock 2
26 19238-A SCREW—bearing retaining ... 2
27 57543-A CRANKSHART o anaazaan 1
28 AA-72206  ROLLERS (set of 31 needles) ........ccorerveerneren 1
29 A-58262-A ROD—connecting w/cap ....ccccoveiveveeeserenenne 1
Includes
30 71167 BEARING—piston pin 1
3 58095 SCREW—10-32 x %, Allen ... 2
32 A-57090 PISTOMN: & PIM s ianesinasicr s st 1
Includes
33 56290 RING-—snap: s i et 2
34 56828 RING—piston reyhr oy
A-55591 ADJUSTIMG  PLATE-............c5 coosensionnsnsrsinzness 1
Includes
35 83018 WASHER=lork .o, 2
36 81089 NUT—35-16 hex.................. 2
37 80617 SCREW—%{4-18 x 2 round hd, 1
38 55551-B PLATE—adjusting 1
39 81123 NUT—hex lock .......... 1
40 55552 PIN—guide bar adjusting 1
41 56957-A PLATE—guide bar (outer) .... . 73
42 56956 PLATE—guide bar (inner) ............... 1
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6% ss&. TOOLS AVAILABLE ON ORDER

ombination Wrench #22808 supplied with saw
Part Part
No. «® tion No. Description
: A-22560 VMAGNETO R REMOVER ASSEMBLY 2339 ASSEMBLY TOOLl—needle bearing
["- A-23131 CLUTCH SPIDER PULLER ASSEMBLY 23382 SPACER—<crankshaft assembly
. 23136 BODY—assembling fixture 22828 PLIERS—for Tru-arc ring (piston)
| 23422 SLEEVE (for garlock seal) 22726 PLIERS—for Tru-arc ring (sprocket)
23373 ADAPTER—bearing assembling 22126 WRENCH—socket screw (conn. rod)
A-2d13p T 23372 NEEDLE BEARING TOOL d
23383 PLATE—shaft aligning (Gann;:eod)
23384 ASSEMBLY PLUG—garlock seal 23389 PLUG—bearing assembly
E_.' 23233 GARLOCK SEAL ASSEMBLY 23390 SLEEYE—sprocket seal
8 Always furnish saw model and serial number when ordering parts.




